
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist May 5, 2023 

X  
 
Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager May 26, 2023 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0082759 

Facility Type Municipal APS ID 277977 

Major / Minor Minor Authorization ID 1406885 

a 
Applicant and Facility Information 

a 

Applicant Name 
Hopewell Township Huntingdon 
County 

 
Facility Name Shy Beaver Lakeview Estates 

 

Applicant Address 1115 Dorman Road   Facility Address Timberlake Drive   

 James Creek, PA 16657-9512   James Creek, PA 16657  

Applicant Contact Roy Smuda  Facility Contact Roy Smuda  

Applicant Phone (814) 658-3769  Facility Phone (814) 658-3769  

Client ID 44221  Site ID 453261  

Ch 94 Load Status Not Overloaded  Municipality Hopewell Township  

Connection Status No Limitations  County Huntingdon  

Date Application Received August 17, 2022  EPA Waived? Yes  

Date Application Accepted August 18, 2022  If No, Reason   

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

GHD, Inc., on behalf of Hopewell Township Huntingdon County, applied to the Pennsylvania Department of Environmental 
Protection (DEP) for issuance of the NPDES permit.  The permit was reissued on June 22, 2018 and became effective on 
July 1, 2018.  The permit expires on June 30, 2023.  

The facility has an average annual design flow and a hydraulic design capacity of 0.0063 MGD.  The authorizing discharge of 
treated sewages from the existing treatment plant located in Hopewell Township, Huntingdon County into Unnamed Tributary 
to Shy Beaver Creek.  This facility serves 100% of Hopewell Township. 

The WQM Part II Permit No. 3190402 was issued on July 23, 1990.   

Sludge use and disposal description and location(s):  N/A due to the sludge is hauled by Lake’s Septic to Huntingdon 
Borough WWTP. 

Changes from the previous permit:  The E. Coli. monitoring and report requirements will add to the permit. 

Based on the review outline in this fact sheet, it is recommended that the permit be drafted and published in the 
Pennsylvania Bulletin for public comments for 30 days. 



NPDES Permit Fact Sheet NPDES Permit No. PA0082759 
Shy Beaver Lakeview Estates 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.0063  

 Latitude 40º 17' 52.00"  Longitude -78º 12' 42.00"  

 Quad Name Entriken  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 

Unnamed Tributary to Shy Beaver 
Creek/Shy Beaver Creek (WWF & 
MF)  Stream Code 13677 / 13673  

 NHD Com ID 65841309 / 65841211  RMI 0.18 / 1.4 miles  

 Drainage Area 10.3 mi.2  Yield (cfs/mi2) 0.02  

 Q7-10 Flow (cfs) 0.212  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  783.8 / 786.5  Slope (ft/ft)        

 Watershed No. 11-D  Chapter 93 Class. WWF, MF  

 Existing Use none  Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 
 
   

 Nearest Downstream Public Water Supply Intake Mifflintown Water Systems, Juniata County  

 PWS Waters Juniata River   Flow at Intake (cfs)        

 PWS RMI 37.37 miles  Distance from Outfall (mi) Approximate 85.0 miles  
 

 
Changes Since Last Permit Issuance:       
 
Drainage Area 
The discharge is to Shy Beaver Creek at RMI 1.4 miles.  A drainage area upstream of the discharge is estimated to be 
10.3 mi.2, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/.   

Streamflow  
According to StreamStats, the point of first use has a Q7-10 of 0.212 cfs and a drainage area of 10.3 mi.2, which results in a 
Q7-10 low flow yield of 0.02 cfs/mi.2.  This information is used to obtain a chronic or 30-day (Q30-10), and an acute or 1-day 
(Q1-10) exposure stream flow for the discharge point as follows (Guidance No. 391-2000-023): 

Q7-10 = 0.21 cfs 
Low Flow Yield = 0.21 cfs / 10.3 mi.2 = 0.02 cfs/mi.2 

Q30-10 = 1.36 * 0.21 cfs = 0.29 cfs 
Q1-10 = 0.64 * 0.21 cfs = 0.13 cfs 

The resulting dilution ratio (under Q7-10 conditions) = 0.212 cfs / [0.0063 MGD * (1.55 cfs/MGD)] = 21.7:1 

UNT to Shy Beaver Creek to Raystown Branch Juniata River 
25 Pa. Code § 93.9n classifies UNT to Shy Beaver Creek to Raystown Branch Juniata River as warm water & migratory 
fishes (WWF & MF) surface water.  Based on the 2022 Integrated Report, Raystown Branch Juniata River, assessment 
unit ID 6973, is not impaired.  A TMDL currently does not exist for this stream segment, therefore, no TMDL has been 
taken into consideration during this review. 

PWS Intake: 
The nearest downstream public water supply intake is Mifflintown Water Systems in Juniata County at RMI 85.0 miles 
downstream of the discharge.  The discharge will not impact the intake because of the distance, dilution, and effluent 
limits. 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0082759 
Shy Beaver Lakeview Estates 

3 

 

Treatment Facility Summary 

a 

Treatment Facility Name: Hopewell Township Shy Beaver STP 
 

WQM Permit No. Issuance Date 

3190402 7/23/1990 

            
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary With 

Phosphorus Reduction Extended Aeration Hypochlorite 0.0063 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.0063 12 Not Overloaded Aerobic Digestion 
Combination of 

methods 

 
Changes Since Last Permit Issuance:       
 
Other Comments: 

Per DEP’s recent visit to the WWTP on April 14, 2022, the treatment facility is a Dutchland manufactured Norweco® 
package extended aeration plant consisting of the following units: 

• One comminutor  

• One EQ tank  

• Three aeration tanks  

• One clarifier  

• One sand filter  

• One chlorine contact tank  

• Three blowers  

 

 
The following chemicals are used in the treatment process:  Aluminum Sulfate for Coagulant & Flocculating agent, and 
Chlorine for disinfection. 

The treatment plant started operation in early 90’s.  The STP serves a residential development at the Shy Beaver Boat 
Launch area on the Raystown Lake.  On April 10, 1986, the aquatic biologist checked the original STP site, which was 
upstream of existing STP, and determined the Point of First Use (POFU) was at discharge point.  On May 19, 1986, the 
hydrogeologist evaluated the site and determined that a potential groundwater problem could result for the downstream lot 
owners if these lots were built on with private wells.  He also determined that the stream was a “losing stream” and that it 
would probably be dry during dry summer months.  

By 1990, the developer relocated the STP and outfall downstream of any proposed building site to avoid contaminating 
wells. A POFU survey was again conducted for new location and concluded that the receiving stream, UNT to Shy Beaver 
Creek, is a dry stream and POFU was at the confluence with Shy Beaver Creek, which is approximately 0.18 mile 
downstream and the beginning of the Shy Beaver embayment of the Raystown Lake. 

The discharge limits were based on DEP’s Dry Stream guidance (391-2000-014).  The average annual design flow 
(AADF) is 0.0063 MGD but the planning approval was for 0.015 MGD.  The limits will be based on AADF. 

The existing permit was amended on March 25, 2014 to change the sample type from 24-hr composite to grab due to 
difficulty in composite sampling.  The intermittent flow from the plant made composite sampling very difficult.  Grab 
sampling will be carried over in this renewal since the flow condition has not changed. 
 
Industrial/Commercial Users: 
The permit application indicated there is no industrial/commercial contributor to the treatment plant. 

 
Biosolids: 
The total sewage sludge /biosolids production within the facility for the previous year was 0.211 dry tons. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0082759 
Shy Beaver Lakeview Estates 

4 

Compliance History 

Summary of DMRs: A summary of past 12-month DMRs is presented on page 5 & 6.   

Summary of Inspections: 4/14/2022: Mr. Clark, DEP’s WQS, conducted a compliance evaluation inspection.  The 
field test results were within permitted limits.  The recommendations were to resubmit the 
Biosolids Disposal supplemental form of May 2020 DMR, and the hauler’s receipts.  
 
5/8/2021: Mr. Clark, DEP’s WQS, conducted a compliance evaluation inspection.  The field 
test results were within permitted limits.  The recommendations were to revise the 
December 2020 & January 2021 eDMR & correct the phosphorus value reported on the 
DMR and effluent supplemental form, post a valid operator certification in the control 
building, and keep a copy of the NPDES permit at the treatment plant.  
 
6/24/2019: Mr. Clark, DEP’s WQS, conducted a compliance evaluation inspection.  The 
field test results were within permitted limits.  There were no violations noted during 
inspection.   

Other Comments: There are two open violations against the facility or the permittee.  
- 04/14/2022:  violation code 271.918 – Biosolids-Permittee violated the record 

keeping requirements.   
- 1/31/2023:  violation Code 92A.44 - NPDES violation of effluent limits in Part A of 

permit. 

 
Other Comments:   

- TSS concentration (mg/L) monthly average & weekly average were exceeded on April, May, June, July, 
September, October, November, and December 2022.  

- CBOD5 concentration (mg/L) monthly average & weekly average were exceeded on May 2022. 
-  Phosphorus mass (lbs/day) monthly average was exceeded on July 2022. 

 
However, the Department was received a letter from GHD’s Hopewell Township Shy Beaver WWTF consultant dated on 
2/15/2023 to response the NOV from the Department dated 1/31/2023 (please see screen print, this factsheet page 15).



NPDES Permit Fact Sheet NPDES Permit No. PA0082759 
Shy Beaver Lakeview Estates 

5 

 

Compliance History 

 
DMR Data for Outfall 001 (from April 1, 2022 to March 31, 2023) 

 
Parameter MAR-23 FEB-23 JAN-23 DEC-22 NOV-22 OCT-22 SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 APR-22 

             Flow (MGD) 
Average Monthly 0.0016 0.0008 0.0019 0.0011 0.0011 0.0012 0.0008 0.0021 0.0024 0.0012 0.0021 0.0014 

Flow (MGD) 
Daily Maximum 0.0094 0.0024 0.0081 0.0036 0.0039 0.007 0.0013 0.0053 0.0054 0.0021 0.0155 0.0047 

pH (S.U.) 
Daily Minimum 6.3 6.3 6.1 6.2 6.1 6.2 6.3 6.1 6.3 6.4 7.3 6.2 

pH (S.U.) 
Daily Maximum 8.3 8.8 8.6 8.7 7.8 8.9 8.4 9.0 8.7 8.7 9.0 8.8 

DO (mg/L) 
Daily Minimum 9.2 9.7 10 10.0 7.4 9.3 8.0 7.6 6.7 6.3 7.8 7.0 

TRC (mg/L) 
Average Monthly 0.3 0.3 0.3 0.3 0.3 0.2 0.2 0.2 0.2 0.2 0.2 0.2 

TRC (mg/L) 
IMAX 0.3 0.43 0.47 0.47 0.45 0.44 0.2 0.3 0.41 0.2 0.35 0.2 

CBOD5 (lbs/day) 
Average Monthly 0.1 0.01 < 0.3 < 0.05 < 0.01 < 0.09 0.03 0.05 < 0.1 0.02 0.02 0.06 

CBOD5 (lbs/day) 
Weekly Average 0.1 0.02 0.6 0.05 0.01 < 0.2 0.04 0.05 0.2 0.02 0.03 0.09 

CBOD5 (mg/L) 
Average Monthly 6.5 4.8 < 5.6 < 5.4 < 3.2 < 0.09 5.7 < 3.0 < 5.6 < 4.2 10.6 7.9 

CBOD5 (mg/L) 
Weekly Average 8.3 5.6 8.2 7.8 3.4 < 0.2 6.0 < 3.0 8.2 5.5 15.6 8.4 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 1 1 4 1 1 1 0.1 2 205 292 1 3 

BOD5 (lbs/day) 
Raw Sewage Influent 
Daily Maximum 1 3 8 1 1 2 1 4 301 353 1 5 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 154 225 191 73 127 196 40 142 4 1 257 263 

TSS (lbs/day) 
Average Monthly 0.2 0.04 0.5 0.2 0.05 0.2 0.1 0.1 0.4 0.2 0.03 0.1 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 1 1 4 1 1 1 1 4 110 42 1 1 

TSS (lbs/day) 
Raw Sewage Influent 
Daily Maximum 1 1 8 1 1 1 1 4 126 45 1 2 



NPDES Permit Fact Sheet NPDES Permit No. PA0082759 
Shy Beaver Lakeview Estates 
